SEW

Sony Electronics {Wuxi) Co., Ltd.

No.27, Changjiang Road, New District, Wuxi, Jiangsu Province, 214028 PR.C.
Phone: 86-510-8523-9120 / Fax: 86-510-8523-8505

UF U LA BHBIES
Lithium-ion rechargeable (polymer) cell or battery Certification

No: SEW-PC1432
Date: 14.10.17
1. OB Osingle cell single cell battery
WAAEM,battery(pack) (&AL, composition ofcell :  2P1S )

2. customer model name : AP14A4M Sony model name : LIS2211

3. B & 4 customer : ACER

4. EEHET A MR, Test results of the UN Recommendations on the Transport of Dangerous Goods

EHEEET A SR OHERERE (383 UFULEM) | T X MR/ f5%  remarks
NO | 7 X FHE test item test results

Tl | ®&EY T 2 b—3i3 v, Altitude simulation OK

T2 | BB, Thermal test OK

T3 | #E8h, Vibration OK

T4 | &% Shock OK

T5 | ##4E#,External short circuit OK

T6 | #2z< (Impact) /L (Crush) OK

T7 |87 E,Overcharge OK single cell (X%}

T8 | 3K, Forced discharge OK

HBrFEW A Tested Date : 2014,10,/07~2014,710,717
MHE13R B 2 fiE B Tested Date for Package : 2014,709,/22~2014,709,725

5. ¥ rated
IEHH /item % E / specification %%,/ remarks
ABRER /nominal voltage 3.8V
EW AR, rated capacity 5500mAh
U — MREERE(WhH) 20.9 Wh B & <20Wh
/ Watt-hour rating FHEH < 100Wh
cells =20Wh
batteries= 100Wh

7 R rRERIXEEEERB(UN Manual of Tests and Criteria 5t revised edition Amendment 1, Part [II,

sub-section 38.3)ICEVVHER LEEHKR THHZ L ETHWELET,
We, Sony Electronics (Wuxi) Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 5t revised

edition’Amendment 1;Part III, sub-section 38.3.

{./7’1/? tw)f F

Weiwei Tang /Senior Manager
Quality Assurance Department
Sony Electronics (Wuxi) Co.,

iRt 5038 (6)



No: SEW-PC1432
~ BEEME 48 1 DATE: 2014.10.17
-
: Test Result of UN Recommendations Part 1 PAGE: 2 of & Page
HLF1 4 /Sony Model Name |LIS2211ACPC
cellfE F/Cell Model Name JUS3658A0H2 ﬁ\]ﬁ!t/conﬁguratiml 2P 15
R T/ Test Company RIEHF (EH) ERAH
H#hitt/ Address PELAELHE TR AKILEE27S HL 1%/ Tel 86-18068308951
R E ¥ /Test Room SEWE B M &A= AL HHE]/ Test Dates 2014.10.7-2014.10.17
¥ B & £/ Criterion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
AL B T/ Test Name T BEEL D Altitude Simulation
i f = A 4]
a5 wens [GRB e LEE7Re —Twmiss [ oot | e,
No. Conditions Mass(g) ocv (V) Mass(g) ocv (V) ©.1%51F) (908 BLE) Occurrence
1 105.709 4310 105.709 4.305 0.00% "99.0% N
2 | _WEWIEE/ I 105701 4313 105.701 4.308 0.00% 99.9% N
First cycle, fully
3 charged 105.745 4312 105.744 4.307 0.00% 99.9% N
2 105.955 4311 105.954 4.306 0.00% 99.9% N
I (—— [ ¥ 4.303 105.755 4.297 0.00% 99.9% N
) Hi/ 105.582 4.299 105.582 4293 0.00% 99.9% N
7 | After 50 cycles,| 105.569 4.305 105.569 4299 0.00% 99.9% N
g | fully charged 105.723 4.301 105.723 4.296 0.00% 99.9% N
HEH TR/ Test Name T2: RERK Thermal
I AT Before R 5~ After REWDE,, | OCVEERE, .
ﬁ% G%?%ﬁﬁ M cV (V) M () ocv (V) Mass Loss Residual OCV gﬂ.ﬁﬁﬁ/
o, onditions ass (g) o] ass{g ©.1%ELF) (90%ELE) courrence
1 105.709 4.305 105.709 4210 0.00% 97.8% N
2 F@F"?ﬁfﬁ E;E/" 105.701 4.308 105.701 4.225 0.00% 98.1% N
3| chareed | 1_105.744 4.307 105.743 4.216 0.00% 97.9% N
] 105.954 4.306 105.953 4218 0.00% 98.0% N
5 |sommsrsmzsl_105-755 4297 105.754 4212 0.00% 98.0% N
6 f/ 105.582 4.293 105.581 4212 0.00% 98.1% N
7_| After 50 oycles. | 105.569 4.299 105.569 4211 0.00% 98.0% N
g | fully charged 105.723 4.296 105.721 4210 0.00% 98.0% N
W A T/ Test Name T3:R3IRA K Vibration
. BISH].~Before Bk i After REWLE, | OCVREE.” )
ﬁf EE.T&*R& M () ocv (V) M (g) oV (V) Mass Loss Residual OCV Oﬂ{’.ﬁﬁy&/
. Conditions ass{g ass (g 0.1%ELF) (90%5L 1) courrence
_— = e —— —
1 105.709 4210 105.709 4.196 0.00% 99.7% N
2 F@F‘*‘W’{E 'ffl 105.701 4.225 105.701 4215 0.00% 99.8% N
3 Irscl:::g:'d Y I 105.743 4216 105.743 4.204 0.00% 99.7% N
4 105.953 4218 105.953 4.207 0.00% 99.7% N
5 |sommemezsl_105-754 4212 105.754 4.201 0.00% 99.7% N
6 i/ 105.581 4212 105.581 4.201 0.00% 99.7% N
7 | After 50 cycles. | 105.569 4211 105.569 4.199 0.00% 99.7% N
g | fully charged 105.721 4210 105.721 4.199 0.00% 99.7% N
F%/0 &R <Rupture> HBU:F <Fire> &EfF:D <Disassembly> HES:V <Venting>
Courrence Lo, {lLeakage> ZFH:N <No rupture, No fire, No disassembly, No venting, No leakage)>

5 fR-P1-009(5)




No: SEW-PC1432
N BERMERE &38R 2 DATE: 2014.10.17
4 | comripenTIAL
Test Result of UN Recommendations Part 2 PAGE: 3 of & Page
W5 #/Test Name T4: AR Shock
=8 R A RE R~ Before iRI 5~ After ;ﬁhigf%i/ gg;ﬁ%fi/\; —
No. Conditions Mass{g) ocv (V) Mass{(g) ocv (V) ©A%LLF) (Q0%ELE) | Occurrence
1 105.700 4.198 106.709 4195 0.00% 100.0% | N
2 F?ﬂ{ﬂﬂﬁfﬁfﬂ 105.701 4215 105.701 4214 0.00% 100.0% N
3 | chareed 105743 4.204 105.743 4.204 0.00% 100.0% N
4 105.953 4,207 105.953 4.207 0.00% 100.0% N
5 S0 ER SR 105.754 4.201 105.754 4,201 0.00% 100.0% N
6 i/ 105.581 4,201 105.580 4.201 0.00% 100.0% N
7 | After 50 cycles, 105.569 4.199 105.569 4,199 0.00% 100.0% N
g | fully charged 105.721 4.199 105.721 4.199 0.00% 100.0% N
B.5/0 28R <{Rupture> JFCM:F <Fire> fE{#:D <Disassembly> HES:V <Venting>
CCUITENCE  hini@.| <Leakaged T H%:N <No rupture, No fire, No disassembly, No venting, No leakage>
WY R W/ Test Name TS: e RRE External Short Gircuit
wa | wms | et | WA [ws|  wbs | RERRARAS | memi
No. Conditions uriac 1-‘,8-:(: Occurrence |No. Conditions 1-’.3.:0 Cecourrence
1 56.6°C N 5 . 56.8°C N
50RTE SR A
2 F?‘ﬂ@ﬁfﬁ % 56.8°C N 8 i 56.9°C N
3 'rsiﬁ:fg:'d v 56.8°C N 7 | After 50 cycles, 56.9°C N
4 56.8°C N 8 fully charged 56.9°C N
W :R <Rupture> FBN:F <Fire> #R{F:D <Disassembly>
BIR/Occurrence 7% N <No rupture, No fire, No disassembly>
HE B PR/ Test Name T6: & (impact)/HF & (crush) R4
& B R B K HR &/ Max. Surface Temperature .
No. Conditions {°c) 170°C & HA ~ Oceurrence
1 T 160°C N
2 50%FE i <160°C N
3 I__(ﬁ;@/l <160°C N
IFst ¢ycle,
4 50% charged <160°C N
5 | (wide surface) <160°C N
& /Ocecurrence f#fk: D <Disassembly> #@:K: F <Fire> LFE: N <No fire, No disassembly>
KU H M/ Test Name T7:3 8 AR Overcharge
| ﬁf é‘;,ﬁﬁi MR FIA~ Oceurrence ﬁf c*;ﬂﬂiﬁ IR IN~ Occurrence
I N 5 N
First cycle, fully I/
3 charged N 7 | After 50 cycles, fully N
4 N 8 charged N
%/ Occurrence |#k: F <Fire>  f#th: D <Disassembly> FER%¥: N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

i {fB-PH-050(5)




No.: SEW-PI1435
F conrEwTAL )
Test Result of UN Recommendations Part 3 PAGE: 4 of 5 Page
KRR _ .
/Test Name T8: SB§KHE Forced Discharge

B85 B IR A AT &8 HAR S IS
No. Conditions /QOccurrence No. Conditions /Occurrence

1 N 11 N

2 N 12 N

3 N 13 N

4 N 14 N

MEMEIT 50RFEHRS
9 SEEHMH N 15 SE2MH N
6 / First oycle, N 18 / After 50 cycles, N
fully discharged fully discharged

7 N 17 N

8 N 18 N

9 N 19 N

10 N 20 N

WM& / Occurrence

2K :F <Fire> $E{k:D <{Disassembly>
TR :N <No fire, No disassembly>

mmfR-PR-051(1)




SRR/

ELEE) R TR R

Test Result of UN Recommendations for Package

No: SEW-PCi432
DATE  ao1410.17
PAG}? & of & Page

Toct Company | REEFEBHBAR -
XA/ e . T/ =
Address thELH & f%ﬂﬁﬁl?&ﬂ:ﬁﬂ% = 86-18068308951
'-Fe ot Ro/ o SEWEEIE A E ;ﬁssfﬁbq:'ii 2014.09.22-2014.09.25 |?Test SEW-PC1432
/ LIS2211ACPC WEXTH 68
Sony Model Name ﬁ /Quantity pcs
At/ B/ TS BOET7
Cell Model Name US3658A0H2 Configuration 2P1S Eszf? g
Packing Gr/oup %f_& Il /Packing Group Number II
tE-EE/ fFill/Length(L) | %0 /Wide (W) | E&/Height (H) |E R /Gross Weight (kg)
e 2N 400  mm 300 mm 160 mm 100 ke
M % THER/Drop Test
HERER R HORAD PD-315
Bl g3 Eras -
Test condition /Drop height 1 ._2m _ - E:;ﬁﬁ% /Oceurrence
- EEZEKIZ/ LU E#R7%ZEL /No Leakage, No
ﬁvf%orf(fﬁﬁe]a):h 1E RO THE flat on the bottom damege liable to affect safety during |
os) JE E OETEE EmEzKEIZ/ Liy 77L/No Leakage, No
P " flat on the top damege liable to affect safety during |
R FlmEKFEIZ/ LLy 7:L/No Leakage, No
3EIH OF T HER flat on the long side damege liable to affect safety during |
s HEEZEKEIZ/ ELUVEELL/No Leakage, No
4151 B 07 T AR flat on the ﬁfhor'l: side damege liable to affect safety during |
2 a—+F—(A)X%/ ZLUVIRIRZL/No Leakage, No
1st SEIE O3 TR on a corner damege liable to affect safety during
Ra—T — BRI R LREE 2155 FZRR
; NEFRBRUROES. AEEROBRLARORE
FiERE/ i e ; ¥I5E/ A
it ERZRORSERET SSUOTSRANE | &15/0K
M BEHEFFER/Stacking Test
B ERZ{f/Test condition No HERFLE /Occurrence

A BE T B {E /Weight Load

185 ke

1

JmR - BER - =774 L/No leakage, No

distortion, No deterioration

2

JRiR. »EAHIEL/No leakage, No
distortion, No deterioration

3

W5 - B8 - =75 L/No leakage, No

distortion, No deterioration

Rt IERBAHOTIIELEL, BftfRIT, BE

P ERHE/ DRE[FELESIL5GHE, RITTOBEERL e/ 24 /0K
Criterion =Y. RERENOBEREFREICTHLIUE| Judgment —
AMEL TG,
/ / ~n / A BwauE

Quality Asstrance Pepgrtment

WeiWei Tang‘ir Senic:"}ﬂanager
Sony Electroniés (Wuxi) Co., Ltd.

R fR-PH-022(3)

B18/0K




1. 2mETREREE.”1. 2mDrop Test Photo

YFo {742 Ejth /lithium—ion cell or battery
J——#ESR ~Sony model name: LIS2211ACPC

Before




F | conFioenTIAL

BAHBERHEEBRE R ./ /Stacking Test Photo

)F) LA A2 Bth.~lithium—ion cell or battery
Y =— Sony model name: LIS2211ACPC

Before

After




